
www.ijcrt.org                             © 2020 IJCRT | Volume 8, Issue 9 September 2020 | ISSN: 2320-2882 

IJCRT2009208 International Journal of Creative Research Thoughts (IJCRT) www.ijcrt.org 1602 
 

Wastewater Treatment Technologies in Nepal 
1Sagar Hamal, 2Dr. Leif Ydstebø 

1,2Faculty of Science and Technology, Department of Mathematics and Natural Sciences, University of Stavanger, 

Stavanger, Norway 

http://www.ijcrt.org/


www.ijcrt.org                             © 2020 IJCRT | Volume 8, Issue 9 September 2020 | ISSN: 2320-

2882 

IJCRT2009208 International Journal of Creative Research Thoughts (IJCRT) www.ijcrt.org 1603 
 

Abstract 

Mostly in urban centers of low-income countries including Nepal, wastewater management is an emerging 
[...]
transfer of water from Melamchi River located 40 km north–east of the Kathmandu Valley (Khadka & Khanal, 

2007). According to Rachael Buckland, in March 2017, an intern with the Lowy Institute's Migration and Border 

Policy project, mentioned that almost 20 years ago, the Melamchi Water Supply Project (MWSP) was designed to 

address the rapidly growing demand for water in the Valley. Despite ambitious promises, 19 years after it was 

announced the MWSP is incomplete. To many this is unsurprising in the face of ongoing political 

instability, constitutional debates, ineffective government institutions, corruption allegations, and the devastating 

2015 Gorkha Earthquake. As time passes, the Kathmandu Valley continues to struggle, facing declining water 

quality, increasing water scarcity, and the troubling emergence and expansion of groundwater entrepreneurs 

(https://www.lowyinstitute.org/the-interpreter/water-access-kathmandu-valley-robbing-peter-pay-paul). Also, the 

blog, http://development-topics.blogspot.no/2011/12/drinking-water-shortage-in-kathmandu.html , dedicated in to 

discuss topics relevant to Development Studies : Drinking Water Shortage in Kathmandu Valley discussed in 

December  2011, had discussed that the Melamchi Project was the only hope of Kathmandu’s people which will 

fulfill its resident’s water needs, promising enormous relief, yet it remained a distant dream. The first phase was 

supposed to be completed by 2014, which will provide 170 million litres of water per day, and the whole project 

should be completed by 2025, which will supply 510 MLD. By the time Melamchi project will be completed, 

Kathmandu resident’s demand for water might be doubled due to population growth and the water shortage 

problem will still exist then.   

 

According to National Planning Commission (2015) that a Gorkha Earthquake of magnitude of 7.8 M hitted 

Nepal on 25 April 2015 (and 300 aftershocks greater than magnitude 4.0 until 7 June 2015) took the lives of 

about 9,000 people, as well as causing nearly 22,500 injuries which caused damage and losses to the water and 

sanitation sector that were reported to cost   USD 106 million (National Planning Commission., 2015). An 

approximate 40% reduction of supplied water by KUKL was also reported, affecting 0.15 and 0.24 million people 

during the dry and wet seasons, respectively (Thapa et al., 2016) 

These clearly reveal  that Kathmandu is going through a serious problem of water shortage but the major causes 

behind the existing water shortage was still not clear which is also due to poor supply system, and misuse of water 

but, there are other reasons too such as the availability of water could decrease in the dry season and increase in 

the wet season due to climate change, resulting in an increase in annual water availability (Babel et al., 2013, 

http://www.ijcrt.org/
https://www.brookings.edu/opinions/nepal-on-the-brink-of-collapse/
https://www.brookings.edu/opinions/nepal-on-the-brink-of-collapse/
http://thediplomat.com/2015/09/nepals-new-constitution-65-years-in-the-making/
http://nepalitimes.com/news.php?id=876#.WK59uzt96Uk
http://www.bbc.com/news/world-asia-32479909
http://www.bbc.com/news/world-asia-32479909
https://www.linkedin.com/pulse/groundwater-markets-domestic-water-use-kathmandu-valley-shrestha
https://www.lowyinstitute.org/the-interpreter/water-access-kathmandu-valley-robbing-peter-pay-paul
http://development-topics.blogspot.no/2011/12/drinking-water-shortage-in-kathmandu.html


www.ijcrt.org                                                           © 2020 IJCRT | Volume 8, Issue 9 September 2020 | ISSN: 2320-2882 

IJCRT2009208 International Journal of Creative Research Thoughts (IJCRT) www.ijcrt.org 1631 
 

cited in Thapa et al., 2017) , change in flood patterns (Sharma & Shakya, 2006, cited in Thapa et al, 2017) and 

sand extraction (NTNC, 2008 cited in Thapa et al., 2017) have greatly influenced the hydrological responses and 

water resource planning in the valley, resulting in water shortages, inter-sectoral water conflicts (Shukla et al., 

2010, cited in Thapa et al., 2017).  

All of these scenarios have created insecurity in the potable water supply in the Kathmandu Valley.  

 

4. Alternative Wastewater Treatment Options  

4.1 Chemically Enhanced Primary Treatment (CEPT)  

Analyzing the existing status/failure reasons of wastewater treatment plants in Nepal assures that the current 

condition is lacking the wastewater management and natural environment protection. So, an alternative and viable 

wastewater treatment technology for Nepal is Chemically Enhanced Primary Treatment (CEPT).  

 

Harleman and Murcott (2001) promoted CEPT as an effective first step of pollution control, particularly in large 

urban areas that have evolved with sewage systems, but without centralized wastewater treatment and that have 

limited financial resources for more complete but capital-intensive biological treatment options such as activated 

sludge systems. Urban areas may also not have the area available for appropriate technology options, such as 

stabilization pond processes. Harleman and Murcott (2001) concluded that CEPT, while not a complete treatment, 

is far better than no treatment. After implementing chemical treatment as an initial stage, biological polishing of 

some sort can be added later for soluble BOD removal and nitrogen conversion, if required, as funds become 

available (Mouri et al., 2013).  

 

CEPT is a relatively simple technology with low-cost and provide effective treatment compared to the traditional 

biological (primary treatment plus activated sludge) wastewater treatment plant (Harleman & Murcott, 2001; 

Harleman et al., 2002; Chagnon & Harleman, 2004; Mahmoud, 2009). In Mexico City, it was estimated that 

capital and O & M costs for CEPT was about 55% of the costs of conventional primary and secondary biological 

treatment, including sludge handling (Harleman et al., 2002; Harleman & Murcott, 2001). As already mentioned, 

urbanization, industrial and commercial etc. in Nepal lead to the higher influent rate to the treatment plant 

(Gurung & Oh, 2012; Sato et al., 2013). The CEPT can normally handle such higher rates compared to the 

biological treatment plant (Chagnon & Harleman, 2004) such as Gueshwori wastewater treatment plant in 

Kathmandu (Design flow rate: 0.19 m3/s) requires less residence time of which HRT is 15.2 hr (Bartaula, 2016). 

Thus, CEPT plant reduces the basin size and as a result, the construction costs are reduced. In addition, CEPT 

known as the appropriate first step in urban wastewater management (Harleman & Murcott, 2001). Although the 

http://www.ijcrt.org/


www.ijcrt.org                                                           © 2020 IJCRT | Volume 8, Issue 9 September 2020 | ISSN: 2320-2882 

IJCRT2009208 International Journal of Creative Research Thoughts (IJCRT) www.ijcrt.org 1632 
 

chemical cost for CEPT may be high which is offset by the high energy cost for biological treatment (Harleman  

& Murcott, 2001). This is a bonus in Nepal, where energy can be scarce (Shrestha, 2010; Koirala, 2016).  Yet, the 

removal efficiencies show CEPTs superiority, as discussed in the following below sub-section: Efficiency of 

CEPT (Chagnon & Harleman, 2004; Murcott & Harleman, 2002 cited in Bourke, 2002). CEPT may be 

implemented using a dedicated “CEPT tank” (i.e., a settling tank specially designed for CEPT), or by retrofitting 

a conventional primary treatment facility (Chagnon & Harleman, 2004). Figure 4.1 shows a simple flow diagram 

of a CEPT process.  

 

 

Figure 4.1 Simple Flow Diagram of a CEPT Process (Nema and Tare, n.d.) 

A conventional primary treatment process consists of bar screens, a grit removal chamber, and a sedimentation 

basin (or primary clarifier) (Figure 4.1). To upgrade a conventional primary treatment facility to a CEPT facility, 

all that is needed is the addition of a chemical coagulant (and optionally a flocculent) as shown in Figure 4.1 

(Chagnon & Harleman, 2004). The governing principle behind CEPT is the enhancement of the primary settling 

process through the addition of low dosages of metal salts and extremely small amounts of an anionic polymer 

(Bourke, 2002). A coagulant, typically metal salt is added to primary sedimentation basin.  A coagulant attaches 

to suspended solids, forming denser particles and a flocculent, a polymer in the form of organic polyelectrolytes, 

is then added, allowing coagulated solids to combine to form even larger particles. These particles are allowed to 

settle and form a sludge, thereby enhancing treatment efficiency (Chagnon & Harleman, 2004; Mahmoud, 2009).  

Jar test and coliform test must be performed to analyze how effective CEPT could be at removing debilitating 

parasites found in wastewater (Green et al., 2003). Table 4.1 illustrates the removal efficiencies of CEPT 

compared to other technologies.  

 

 

 

 

http://www.ijcrt.org/


www.ijcrt.org                                                           © 2020 IJCRT | Volume 8, Issue 9 September 2020 | ISSN: 2320-2882 

IJCRT2009208 International Journal of Creative Research Thoughts (IJCRT) www.ijcrt.org 1633 
 

Efficiency of CEPT 

             Table 4.1 Removal Efficiencies of CEPT compared to different technologies   

% Removals CEPT Conventional 

Primary Treatment  

Conventional Primary 

               +  

Biological Secondary 

Treatment 

Total Suspended Solids 

(TSS) 

75 – 85 % *55 % *91 % 

BOD5 55 – 65 % 30 % *85 % 

Phosphorus (P) 55 – 85 % 30 %   

Nitrogen (N) 30 % 30 %  

              Source: Murcott & Harleman, 2002 cited in Bourke, 2002; *Chagnon & Harleman, 2004 

The Table 4.1 shows that, by CEPT, the removal efficiencies of TSS, BOD5 and P are much more improved in 

comparison to the conventional primary treatment alone. But, the removal efficiencies of TSS and BODs by 

conventional primary plus biological treatment are higher than that of CEPT. So, a combination of CEPT and a 

pond or constructed wetland will be much more efficient and economical than the traditional activated sludge that 

requires a lot of energy for aeration is suggested for wastewater treatment in the country. Alone CEPT or a 

combined CEPT and a pond/CW is designed depending on climate, topography and socio-economic conditions of 

Nepal. The design of a CEPT is presented in section: Design of a CEPT, below and a pond/CW design is 

presented in Chapter 5. 

Design of a CEPT  

It is observed that the Kathmandu is mainly facing the problem of wastewater management and results pollution 

in the Bagmati River. From Table 3.3, out of five WWTP, I take, design influent flow rate of Guheshwori WWTP 

(the highest design capacity, 17.3 MLD i.e., 17,300 m3/d) which is serving Kathmandu. The data of influent flow 

rate is of 2001 and designed accordingly, a CEPT to solve the problems. The following design approach is same 

but, should be done depending on required data of near future.  

a) Calculations of required surface area for the CEPT (ACEPT) 

Influent flow rate (Q) = 17,300 m3/d  

The design overflow rate for primary settling tank is 30 – 60 m/d. A single rectangular basin will cost more than a 

circular basin of the same size. However, if numerous tanks are required, then the rectangular tanks can be 

constructed with common walls and be the most economical. The depth (dCEPT), width and length of the 

http://www.ijcrt.org/


www.ijcrt.org                                                           © 2020 IJCRT | Volume 8, Issue 9 September 2020 | ISSN: 2320-2882 

IJCRT2009208 International Journal of Creative Research Thoughts (IJCRT) www.ijcrt.org 1634 
 

rectangular sedimentation tank ranges                              are 3 to 5 m, 3 - 24 m and 15 – 90 m respectively. 

(http://mimoza.marmara.edu.tr/~bilge.alpaslan/enve301/Lectures/Chp_10.pdf ).  

Assuming overflow rate = 40 m/d and dCEPT = 3.5 m. The required surface area of the CEPT (rectangular) is 

ACEPT = 
𝑄 (

𝑚3

𝑑
)

𝑜𝑣𝑒𝑟𝑓𝑙𝑜𝑤 𝑟𝑎𝑡𝑒 (
𝑚

𝑑
)
 =  

17,300 m3/d

40 m/d
 = 432.5 m2 = 450 m2 and, the tank volume (VCEPT) is 

VCEPT = ACEPT * dCEPT = 432.5 m2 * 3.5 m = 1513.75 m3 = 1,550 m3 

b) Dimension required of the CEPT tank 

Assuming width = 5 m. Thus, the total required length of the CEPT tank is  

Length (l) = 
VCEPT

dCEPT∗5m
 =

1513.75 m3

3.5 m∗5 m
 = 86.5 m = 87 m which is also in a design range as mentioned above. 

Checking detention time: Detention time (T) = 
VCEPT

Q
 = 

1,513.75 𝑚3

1,7300 𝑚3/𝑑
= 2.1 hr, which is in the design range of 2 – 

2.5 hr   (http://nptel.ac.in/courses/105104102/22)  

c) Estimation of sludge production in CEPT 

Influent Total Suspended Solids (TSSin) of Guheshwori WWTP = 216 mg/l (ADB, 2013) 

From Table 4.1, assuming, TSS removed by CEPT alone = 85 %  

Concentration of TSS removed = 0.85 * TSSin = 0.85 * 216 mg/l =183.6 mg/l 

Mass of TSS removed = Concentration of TSS removed * Q = 183.6 mg/l * 17,300 m3/d = 3,176.28 kg/d = 3,200 

kg/d 

d) Estimation of sludge production in Conventional primary treatment process 

From Table 4.1, TSS removed = 55 % 

Concentration of TSS removed = 0.55 * TSSin = 0.55 * 216 mg/l =118.8 mg/l = 118 mg/l  

Mass of TSS removed = Concentration of TSS removed * Q = 118 mg/l * 17,300 m3/d = 2,041.4 kg/d = 2,100 

kg/d 

The mass of sludge produced from CEPT and conventional primary treatment are 3,200 kg/d and 2,100 kg/d 

respectively. This shows CEPT increases the primary sludge production compared to conventional primary 

http://www.ijcrt.org/
http://mimoza.marmara.edu.tr/~bilge.alpaslan/enve301/Lectures/Chp_10.pdf
http://nptel.ac.in/courses/105104102/22


www.ijcrt.org                                                           © 2020 IJCRT | Volume 8, Issue 9 September 2020 | ISSN: 2320-2882 

IJCRT2009208 International Journal of Creative Research Thoughts (IJCRT) www.ijcrt.org 1635 
 

treatment. Thus, the additional sludge production needs to be considered in the capacity of existing or new sludge 

treatment units. 

 

4.2 Advanced Integrated Pond System (AIPS)  

Another alternative wastewater treatment system is the advanced integrated pond system (AIPS) containing an 

anaerobic pit underneath an oxygenated, aerobic bioreactor.  

The capital and O & M costs for AIPS plant is about 37% of the costs of conventional treatment plant (EERE, 

1993). Similarly, U.S. Environmental Protection Agency (2011)  reported that AIPS technology are reliable 

treatment, much reduced need for sludge disposal, lower energy and land requirements, which result in 

considerable cost reduction for operation and maintenance and also adsorb toxic materials, and convert organic N 

into N2.  

The AIP systems are the reuse of treated wastewater for irrigation, small amount of sludge they produce. Further, 

AIP plants are better than conventional plants at removing nutrients such as nitrogen and phosphorus that can 

damage aquatic ecosystems in which effluent may be discharged (EERE, 1993) 

This wastewater technology is apt in state of common wastewater stream as well as extremely inconsistent flow 

rates and organic loading rates, particularly in cases of inadequate industrial pretreatment and in the existence of 

toxic materials and heavy metals (Swanson, 2002 cited in Jha  & Bajracharya, 2014).  

In this system, wastewater passes through an anaerobic pit towards the aerobic reactor, thereby settling heavy 

solids by gravity and by removing some organic materials due to formation of dense sludge blanket by settled 

heavy solids. Further, in an aerobic reactor, soluble organic materials in the wastewater are decomposed by 

bacteria and algae. The oxygen levels in the aerobic reactor are controlled with horizontal surface aerators as well 

as natural aeration and algal photosynthesis. If the pits are very deep, the solids are fully decomposed. A benefit 